Multiple files are bound together in this PDF Package.

Adobe recommends using Adobe Reader or Adobe Acrobat version 8 or later to work with
documents contained within a PDF Package. By updating to the latest version, you'll enjoy
the following benefits:

- Efficient, integrated PDF viewing
- Easy printing

« Quick searches

Don’t have the latest version of Adobe Reader?

Click here to download the latest version of Adobe Reader

If you already have Adobe Reader 8,
click a file in this PDF Package to view it.



http://www.adobe.com/products/acrobat/readstep2.html


Installation instruction Jet Swim 1200 P /4
ahlén

1 S\Vimming pool equipment

Liner pool
1. Remove the stainless steel front plate and cut out the pool wall according to the hole pattern. The center of the Jet Swim
housing must be a minimum of 230 mm below the water surface.

2. Install the Jet Swim housing in the pool wall. Fix the self-adhesive packing on the bronze part.

3. Install the liner and fill up with water. When the water level is 5 cm below the Jet Swim housing, screw the bronze ring and
the rubber seal against the Jet Swim housing. Cut away the liner from the inside of the bronze ring and install the stainless
steel front plate.

4.  Connect the hose for the air injection and tighten the hose clamp. Fasten the end of the hose 100 mm above the water
surface behind the pool wall.

5.  Attach the start hose to the contactor cabinet of the pump. N.B. The start hose must be fixed in a loop 150-200 mm
above the water surface.

Attach tubes and valves to the pump according to sketch. The threads are to be sealed with thread tape.
The electric installation must be done by a licenced electrician and shall have a ground fault relay.

Open the valves and start the pump with the push button on the stainless steel front.

© © N o

The front plate can be turned one step to the right or to the left to control the water flow and to have air mixed into the
water jets.

Concrete pool

1. Remove the stainless steel front plate and install the Jet Swim housing in the mould. The finished pool wall should be in
line with the flange on the bronze housing. The center of the Jet Swim housing must be a minimum of 230 mm below the
water surface.

2. Attach the start hose to the Jet Swim housing and install the non leak flanges for the suction and pressure connections
and the non leak flanges for the air injection and start hose (protective hose) before casting. The threads are to be sealed
with thread tape.

3. Install the stainless steel front plate after the casting.

4.  Connect the hose for the air injection and tighten the hose clamp. Fasten the end of the hose 100 mm above the water
surface behind the pool wall.

5.  Attach the start hose to the contactor cabinet of the pump. N.B. The start hose must be fixed in a loop 150-200 mm
above the water surface.

Attach tubes and valves to the pump according to sketch. The threads are to be sealed with thread tape.
The electric installation must be done by a licenced electrician and shall have a ground fault relay.

Open the valves and start the pump with the air button on the stainless steel front.

© © N o

The front plate can be turned one step to the right or to the left to control the water flow and to have air mixed into the
water jets.

For concrete pools with liner, install according to point 1 - 2 for concrete pools and point 3 - 8 for liner pools.

N.B!

- The jet is strong - do not go closer than 0,5 m from the jet outlet.

- The suction of the pump is behind the front plate. Avoid hair contacting the suction inlet, as long hair can be drawn
into the inlet.

- Small children and infants must not be in the pool when the Jet Swim is in operation.

- Before starting the Jet Swim, be sure to inform other people close to the Jet Swim.

- If there is any risk of freezing: close the valves, dismantle and drain the pump.
Lower the water level to about 10 cm below the Jet Swim housing to avoid freezing damage to the built-in unit.
Store the pump indoors and in a dry place.

Important!

The water must not be aggressive.
Follow the instructions stated below:
Chlorine content: max 3 mg/l (ppm)
Chloride content: max 150 mg /I
pH-value: 7,2 - 7,8

Alkalinity: 60-120 mg/l (ppm)

Calcium hardness: 200-1000 mg/I (ppm)

Installation instruction

Pahlén AB, Box 728, SE-194 27 Upplands Vasby, Sweden MA30-01SERT
Tel. +46 8 594 110 50, Fax +46 8 590 868 80, e-mail: info@pahlen.se, www.pahlen.com 2009





Installation Pﬂhlén I—I‘__))®
m

swimming pool equipment

100

150 - 20!

230

610

- )
[ ®,
[T@ © .} 2340

181

200 1000

937
(740)

240

600

To avoid flooding the engine room must have a drain.

Dimensions put in brackets refer to item no. 1301210 for liner pools.

289
(92)

620
(423)

Item no.

1301200 Jet Swim unit 1200 (front, housing)

1301210 Jet Swim assembly kit 1200, for liner pool
1301220 Jet Swim assembly kit 1200, for concrete liner pool
1301230 Jet Swim assembly kit 1200, for concrete pool

1301280 Jet Swim pump 2,2kW
1301290 Control box Jet Swim 1200

The Jet Swim pump is activated with an air impulse via the "on/off” push-button.
The start hose must be fixed in a loop 150-200 mm above the water surface
and connected to the pressure switch placed on the side of the automatic
cabinet.

The pump capacity is 900 I/min.

Turning the front plate of the Jet Swim regulates the jet.
Pos. 1 gives a low jet pressure

Pos. 2 gives a high jet pressure

Pos. 3 gives a high jet pressure with air entrainment.

Fasten the air hose 100 mm above the water surface behind the pool.

Installation instruction

Pahlén AB, Box 728, SE-194 27 Upplands Vasby, Sweden MA30-01SERT
Tel. +46 8 594 110 50, Fax +46 8 590 868 80, e-mail: info@pahlen.se, www.pahlen.com 2009






Installation instruction Jet Swim 2000 P /4
ahlén

1 S\Vimming pool equipment

Liner pool
1. Remove the stainless steel front plate and cut out the pool wall according to the hole pattern. The center of the
Jet Swim housing must be a minimum of 170 mm below the water surface.

2. Install the Jet Swim housing in the pool wall. Fix the self-adhesive packing on the bronze part.

3. Install the liner and fill up with water. When the water level is 5 cm below the Jet Swim housing, screw the flange
and the rubber seal against the Jet Swim housing. Cut away the liner from the inside of the flange and install the
air button for start and the stainless steel front plate.

4.  Connect the hose for the air injection and tighten the hose clamp. Fasten the opening of the hose 100 mm above the
water surface behind the pool wall.

5.  Attach the start hose to the contactor cabinet of the pump. N.B. The start hose must be placed in a loop 150-200 mm
above the water surface.

Attach tubes and valves to the pump according to sketch. The threads are to be sealed with thread tape.
The electric installation must be done by a licenced electrician and shall have a ground fault relay.

Open the valves and start the pump with the air button on the stainless steel front.

© © N o

The water flow is controlled by the handle above the nozzles. Air can be added to the water jets by the handle below
the nozzles.

Concrete pool

1. Remove the stainless steel front plate and install the Jet Swim housing in the mould. The finished pool wall should
be in line with the flange on the bronze housing. The center of the Jet Swim housing must be a minimum of 170 mm
below the water surface.

2. Install the non leak flanges for the suction and pressure connections and the non leak flanges for the air injection
and start hose (protective hose), before casting. The threads are to be sealed with thread tape.

3. Install the stainless steel front plate after the casting. The start hose for the air button should be installed before the
stainless steel front.

4.  Connect the hose for the air injection and tighten the hose clamp. Fasten the opening of the hose 100 mm above the
water surface behind the pool wall.

5.  Attach the start hose to the contactor cabinet of the pump. N.B. The start hose must be placed in a loop 150-200 mm
above the water surface.

Attach tubes and valves to the pump according to sketch. The threads are to be sealed with thread tape.
The electric installation must be done by a licenced electrician and shall have a ground fault relay.

Open the valves and start the pump with the air button on the stainless steel front.

© © N o

The water flow is controlled by the handle above the nozzles. Air can be added to the water jets by the handle below
the nozzles.

For concrete pools with liner, install according to point 1 - 2 for concrete pools and point 3 - 8 for liner pools.

N.B.!

- The jet is strong - do not go closer than 0,5 m from the jet outlet.

- The suction of the pump is the punched openings beneath the stainless steel front. Avoid hair contacting the suction
inlet, as long hair can be drawn into the inlet.

- Small children and infants must not be in the pool when the Jet Swim is in operation.

- Before starting the Jet Swim, be sure to inform other people close to the Jet Swim.

- If there is any risk of freezing: close the valves, dismantle and drain the pump.
Lower the water level to about 10 cm below the Jet Swim housing to avoid freezing damage to the built-in unit.
Store the pump indoors and in a dry place.

Important!

The water must not be aggressive. Follow the instructions stated below:
Chlorine content: max 3 mg/l (ppm)

Chloride content: max 150 mg /I

pH-value: 72-7,8

Alkalinity: 60-120 mg/l (ppm)

Calcium hardness: 200-1000 mg/l (ppm)

Installation instruction

Pahlén AB, Box 728, SE-194 27 Upplands Vasby, Sweden MA30-02SERT
Tel. +46 8 594 110 50, Fax +46 8 590 868 80, e-mail: info@pahlen.se, www.pahlen.com 2009





Installation

@410

g a g N
@ /\_/\
200 1100
953
(803)
0060
@13 (2x)
I
To avoid flooding the engine room must have a drain.
Dimensions put in brackets refer to item no. 132010 for liner pools.
360
(210)
630
(480)
Item no.
1302000 Jet Swim 2000 unit
1302010 Jet Swim 2000 assembly kit for liner pool
1302020 Jet Swim 2000 assembly kit for concrete liner pool
1302030 Jet Swim 2000 assembly kit for concrete pool
1302080 Jet Swim pump 4,0kW
1302090 Control box Jet Swim 2000

The Jet Swim pump is activated with an air impulse via the "On/Off” push
button. The start hose must be fixed in a loop 150-200 mm above the water
surface and connected to the pressure switch placed on the side of the
automatic cabinet.

The pump capacity is 1300 I/min.
The jet is controlled using the knob marked "Flow”.

With the knob turned to "Air” the strength of the jet can be regulated by
increasing or decreasing the amount of air introduced into the jet of water.

Fasten the air hose 100 mm above the water surface behind the pool.

Pahlén AB, Box 728, SE-194 27 Upplands Vasby, Sweden
Tel. +46 8 594 110 50, Fax +46 8 590 868 80, e-mail: info@pahlen.se, www.pahlen.com

Installation instruction

MA30-02SERT
2009






INSTALLATION INSTRUCTION

[ Side channel blower ]

1 Place the air blower in a dry space and on firm ground. Avoid cold air inlet, as it will cool the
pool water. An air heater could be installed on the dry side of the air lock.

2 Install the air blower with an air lock 50 cm above the water surface. If the blower is placed
under water a check valve must be installed.

3 The air blower should be started up from the pool surround with low volt buttons or
pneumatic buttons.

4 Before connecting the blower to the pool, ensure the motor is running with the correct
direction of rotation and that the pressure pipe to the pool is connected to the pressure
connection of the blower.

5 During operation, check that the drive current does not exceed the rated current of the motor
(see the motor label).

A Air blower kw Max back pressure
B Control panel 0,75 2 H(m)

C Electric cabinet 1,1 2 H(m)

D Possible check valve 2,2 2,5 H(m)

E Air heater 3,0 3,0 H(m)

F Gate valve

G Air lock

.pahlen.c

MA90-01E/01
2004

WWwWw

.

Ve @ Box 728, SE-194 27 Upplands Véasby, Sweden
Pahlen =)  Tel. +46 (0)8-594 110 50, Fax +46 (0)8-590 868 80
(L[] E-mail: info@pahlen.se, Web: www.pahlen.com







E
>
)
)
[
q

* Jet Swim housing made of bronze and front of polished acid-proof stainless steel AISI 316 for mounting in

concrete, wood or building block walls
* Bronze pump with 2,2k'W motor
* Control box including contactor and overload protection
* Air mixture control
* Air mixture hose
* Hose connectors
* Hose clamps
* Hoses for suction and pressure
* Valves

Item no.

1301200  Jet Swim unit 1200

1301210 Jet Swim assembly kit 1200 for liner pool
1301220 Jet Swim assembly kit 1200 for concrete liner pool
1301230  Jet Swim assembly kit 1200 for concrete pool
1301280  Jet Swim pump, 2,2kW

1301290  Control box Jet Swim 2,2kW

Complete Jet Swim consists of Jet unit, assembly kit, pump and control box.

Motor, kW....
Voltage, V......ccco.....
Current, A
Capacity, I/min...............

PIPE CONMECTION. c.. vttt sttt et nene ”

A BT 31 FO OO

200

1000

600

23]

* Jet Swim housing made of bronze. Front and handle made of polished acid-proof stainless steel AISI 316.

For mounting in concrete, wood or building block walls
* Bronze pump with 4,0k'W motor
* Control box including contactor and overload protection
e Air mixture control
e Air mixture hose
* Hose connectors
* Hose clamps
* Hoses for suction and pressure
* Valves

Item no

1302000  Jet Swim unit 2000

1302010  Jet Swim assembly kit 2000 for liner pool
1302020  Jet Swim assembly kit 2000 for concrete liner pool
1302030  Jet Swim assembly kit 2000 for concrete pool
1302080  Jet Swim pump, 4,0kW

1302090  Control box Jet Swim 4,0kW

Complete Jet Swim consists of Jet unit, assembly kit, pump and control box.

Motor, kW....
Voltage, V..o
Current, A
Capacity, [/min...............

Pipe connection.......

MaAterial...cveeceicciicii et e

600

630
1480







Direct driven side channel blower for air massage in spa pools and swimming pools. The fan
may be operated from the pool side either pneumatically or by a low voltage controller. It can be
mounted either vertically or horizontally. Pipe connections are made via an air loop 50cm over
the water level. The fan housing, fan wheel and side channel are in cast aluminium. A filter and
silencer are available as accessories.

81210ttt aaenn Filter incl. silencer (0,75-1,1 kW)
81203 e e e e aaaas Filter incl. silencer (2,2-3,0 kW)
8L 2T L et e e e e e e e e e e e ea——eaaaa——an Silencer (0,75-1,1 kW)

....Silencer (2,2-3,0 kW)

mbar

500

=
00 —
@)
300
Rz ©
AN
200 aww
\ In
100
o A B
o 5o 00 500 00 n P S

Item no. Type Capacity kW VoltageV  Current A Sound dB Pipe connection = Weightkg A (mm) B (mm) C (mm)

81200 SC10 0,75 230/400 3,3/1,9 73 157 18,5 296 330 340
81201 SC20 1,1 230/400 4,312,5 75 127 22 360 360 400
81202 SC30 2,2 230/400 8,0/4,6 78 2”7 36 395 445 450

81203 SC30 3,0 230/400 11,3/6,5 81 2”2 40 395 445 450







Spare parts list liner Pﬂhlén ®
i

swimming pool equipment

Pos. Quantity Description Part no.

1 1 Front plate 121 940

2 3 Screw MRX A4 M6x12 199 094 10
3 1 Start button 122 400

4 1 Turning insert 121 602

5 1 Jet Swim housing 130 050 02
6 2 Hexagonal nipple 2”, brass 903 07

7 1 Gate valve 27, brass 903 04

8 1 Gate valve 2” divided, brass 903 040

9 1 Clamping ring 122 606

10 1 Rubber gasket 121 936

11 1 Screw MRX A4 M5x12, 8pcs 130 870 08
12 2 Screw MCS A4 M8x16 199 176 15
13 2 Bushing nylon 121 925
14 1 O-ring 4,10x1,60 121 934
15 1 Connection pin 130 062 10
16 2 Elastic washer 121 930

17 2 1pc. Hose connection air injection, 1pc. Protective pipe start hose 122 411

18 1 Hose for air injection 8x12mm, L=0,8m 122 409

19 1 Hose clamp 8-14mm 127 431

20 1 Hose for start 2x4mm, L=1,5m 122 404

21 1 O-ring 8,60x2,40 1224100
22 4 Screw MFX A4 M6x30 199 113 30
23 4 Nut M6M A4 M6 199 300 25
24 1 Rubber packing self-adhesive 121 936 9

Installation instruction

Pahlén AB, Box 728, SE-194 27 Upplands Vasby, Sweden MA30-01SERT
Tel. +46 8 594 110 50, Fax +46 8 590 868 80, e-mail: info@pahlen.se, www.pahlen.com 2009





Spare parts list concrete with liner

Pos. Quantity Description

1 1 Front plate

2 3 Screw MRX A4 M6x12

3 1 Start button

4 1 Turning insert

5 1 Jet Swim housing

6 2 Non leak flange SS, 2” connection
7 1 Gate valve 27, brass

8 1 Gate valve 2” divided, brass

9 1 Clamping ring

10 1 Rubber gasket

1 1 Screw MRX A4 M5x12, 8pcs

12 2 Screw MCS A4 M8x16

13 2 Bushing nylon

14 1 O-ring 4,10x4,60

15 1 Connection pin

16 2 Elastic washer

17 2 1pc. Hose connection air injection, 1pc. Protective pipe start hose
18 1 Hose for air injection 8x12mm, L=0,8m
19 1 Hose clamp 8-14mm

20 1 Hose for start 2x4mm, L=1,5m

21 1 O-ring 8,60x2,40

22 1 Rubber packing self-adhesive

Pahlén AB, Box 728, SE-194 27 Upplands Vasby, Sweden
Tel. +46 8 594 110 50, Fax +46 8 590 868 80, e-mail: info@pahlen.se, www.pahlen.com

Part no.
121 940
199 094 10
122 400
121 602
130 050 02
121 952
903 04
903 040
122 606
121 936
130 870 08
199 176 15
121 925
121 934
130 062 10
121 930
122 410
122 409
127 431
122 404
1224100
121 936 9

Installation instruction

MA30-01SERT
2009





Spare parts list concrete Pﬂhlén ®
m

swimming pool equipment

Pos. Quantity Description Part no.

1 1 Front plate 121 940

2 3 Screw MRX A4 M6x12 199 094 10
3 1 Start button 122 400

4 1 Turning insert 121 602

5 1 Jet Swim housing 130 050 02
6 2 Non leak flange SS, 2” connection 121 952

7 1 Gate valve 27, brass 903 04

8 1 Gate valve 2” divided, brass 903 040

9 2 Screw MCS A4 M8x16 199 176 15
10 2 Bushing nylon 121 925

11 1 O-ring 4,10x1,60 121 934

12 1 Connection pin 130 062 10
13 2 Elastic washer 121 930

14 2 1pc. Hose connection air injection, 1pc. Protective pipe start hose 122 410

15 1 Hose for air injection 8x12mm, L=0,8m 122 409

16 1 Hose clamp 8-14mm 127 431

17 1 Hose for start 2x4mm, L=1,5m 122 404

18 1 O-ring 8,60x2,40 1224100

Installation instruction

Pahlén AB, Box 728, SE-194 27 Upplands Vasby, Sweden MA30-01SERT
Tel. +46 8 594 110 50, Fax +46 8 590 868 80, e-mail: info@pahlen.se, www.pahlen.com 2009





Spare parts list pump

Assembly until July 2001

Pos. Quantity
1 1

2.1
22

1
3
1
1
1
2
2
4
4
4
4
1
1
1
1
1
1
1

Description

Motor 2,2kW 3-phase (AEG)

Shaft

Socket set screw for shaft MSK6SS A4 M8x10
Shaft seal type CD201

Intermediate plate aluminium

Pump housing Jet -96

Hose connection plastic 2”x63
Pressure/suction hose (63mm) 22" L=125
Hose clamp (68-73mm) 2%%”

Screw M6S A4 M10x25

Nut M6M A4 M10

Screw M6S A4 M10x30

O-ring 139,50x3,00

Plate for seal

Domed nut M12 MHM MSG

Impeller Jet 2,2kW

Screw M6S A4 M6x10 (drain plug)
Gasket drain plug

Control box Jet 2,2kW

Pahlén AB, Box 728, SE-194 27 Upplands Vasby, Sweden
Tel. +46 8 594 110 50, Fax +46 8 590 868 80, e-mail: info@pahlen.se, www.pahlen.com

Part no.
120 810 50
511 260
199 066 05
511 52

511 44
512 34

121 909
127 427 0
122 427
199 015 25
199 300 35
199 015 30
511 03

511 65
199 320 32
511 870
199 013 05
512 90
130 12 90

Installation instruction

MA30-01SERT
2009






Spare parts list liner

Pos. Quantity
1

0 N O O b~ WODN -

= a O
- O

N N 2 A A A a a a a
- O © 0o N O O & WDN
_\::_\I\)I\J(_A)MNA_\_\A_\_\_\_\_\M_\_\

N
N
N

Description

Front plate

Start button

Handle

Nozzle

Air flow control assembly
Water flow control assembly
Plug ¥4” 2,5mm pipe

Gate valve 2'%", brass

Gate valve 22" divided, brass
Clamping ring

Rubber gasket @ 300 mm
Rubber gasket self-adhesive
Jet Swim housing

Spring for nozzle

Locking washer

Screw MRX M5x20

1pc. Hose connection air injection, 1pc. Protective pipe start hose

Hexagonal nipple 2%”, brass
Nut-kit M12 (x4)

Screw MRX M5x12

Hose for air injection, L=0,8m
Hose for start, L=1,5m

Pahlén AB, Box 728, SE-194 27 Upplands Vasby, Sweden

Tel. +46 8 594 110 50, Fax +46 8 590 868 80, e-mail: info@pahlen.se, www.pahlen.com

Item no.
122 424
122 400
122 423
122 401
122 415
122 412
122 417
903 05
903 050
122 421
122 419
1224199
130 010 06
122 403
122 402
199 093 30
130870 20
903 13
199 870 12
199 093 15
122 409
122 404

Installation instruction

MA30-02SERT
2009





Spare parts list concrete with liner

Pos. Quantity Description

1

© N O O b~ WODN -

©

-
=N

N =) a2 A A a a a a —_
O © 0o N o g b~ WDN o
—\:COI\)N—\—\—\—\N—\—\—\—\—\I\)—\—\

N
-
N

Front plate

Start button

Handle

Nozzle

Air flow control assembly
Water flow control assembly
Plug %" PVC with 2,5mm pipe
Gate valve 2%”, brass

Gate valve 22" divided, brass

1pc. Hose connection air injection, 1pc. Protective pipe start hose

Clamping ring

Rubber gasket @ 300 mm
Rubber gasket self-adhesive
Jet Swim housing

Spring for nozzle

Locking washer

Screw MRX M5x20

Screw MRX M5x12

Hose for air injection, L=0,8m
Hose for start, L=1,5m

Non leak flange SS 2'%” connection

Pahlén AB, Box 728, SE-194 27 Upplands Vasby, Sweden
Tel. +46 8 594 110 50, Fax +46 8 590 868 80, e-mail: info@pahlen.se, www.pahlen.com

Item no.
122 424
122 400
122 423
122 401
122 415
122 412
122 417
903 05

903 050
122 410
122 421

122 419
1224199
130 010 06
122 403
122 402
199 093 30
199 093 15
122 409
122 404
122 425

Installation instruction

MA30-02SERT
2009





Spare parts list concrete Pﬂhl éll ®
T

swimming pool equipment

Pos. Quantity Description Item no.

1 1 Front plate 122 424

2 1 Start button 122 400

3 1 Handle 122 423

4 2 Nozzle 122 401

5 1 Air flow control assembly 122 415

6 1 Water flow control assembly 122 412

7 1 Plug %" 2,5mm pipe 122 417

8 2 1pc. Hose connection air injection, 1pc. Protective pipe start hose 122 410

9 1 Gate valve 2'%”, brass 903 05

10 1 Gate valve 2%%", divided brass 903 050

11 1 Jet Swim housing 130 010 06
12 2 Spring for nozzle 122 403

13 2 Locking washer 122 402

14 3 Screw MRX M5x20 199 093 30
15 4 Screw MRX M5x12 199 093 15
16 1 Hose for air injection, L=0,8m 122 409

17 1 Hose for start, L=1,5m 122 404

18 2 Non leak flange SS 2%%” connection 122 425

Installation instruction

Pahlén AB, Box 728, SE-194 27 Upplands Vasby, Sweden MA30-02SERT
Tel. +46 8 594 110 50, Fax +46 8 590 868 80, e-mail: info@pahlen.se, www.pahlen.com 2009





Spare parts list pump

Pos. Quantity Description Item no.

1 1 Motor 4,0kW 3-phase (AEG) 120 812 50
21 1 Shaft 511 260
2.2 3 Socket set screw for shaft 199 066 05
3 1 Shaft seal type CD201 511 52

4 4 Hose clamp 272" 122 427

5 1 Intermediate plate aluminium 511 44

6 1 Plate for seal 511 65

7 1 O-ring 511 03

8 1 Impeller Jet 4,0kW 511 891

9 1 Domed nut M12 199 320 32
10 1 Pump housing P85 512 30

1 2 Pressure hose 25" 127 427 0
12 2 Hose connection 2%.” male 512 287

13 1 Gasket (drain plug) 512 90

14 1 Screw M6S A4 M6x10 (drain plug) 199 013 05
15 4 Screw M6S A4 M10x25 199 015 25
16 4 Screw M6S A4 M10x30 199 015 30
17 4 Nut M6M A4 M10 199 300 35
18 1 Control box Jet 4,0kW 122 32 50

Installation instruction

Pahlén AB, Box 728, SE-194 27 Upplands Vasby, Sweden MA30-02SERT
Tel. +46 8 594 110 50, Fax +46 8 590 868 80, e-mail: info@pahlen.se, www.pahlen.com 2009





